
 

 

CZECH UNIVERSITY OF LIFE SCIENCES PRAGUE 

FACULTY OF ENVIRONMENTAL SCIENCES 

 

 

 

 

 

 

 

Management of new water sources in TPCA factory 

Diploma Thesis 

 

 

Supervisor: Ing. Marcela Synáčková, CSc. 

Master Student: Bc. Martin Hrbek 

 

 



CZECH UNIVERSITY OF LIFE SCIENCES PRAGUE
Faculty of Environmental Sciences

DIPLOMA THESIS ASSIGNMENT
MarƟn Hrbek

Land and Water Management

Thesis Ɵtle

Management of new water sources in TPCA factory

ObjecƟves of thesis
Evaluate opƟons (economic, balance, feasibility) of the alternaƟve water sources for TPCA factory.
This project is parƟcularly dealing with groundwater and rainwater use for
manufacturing purposes.

Methodology
[...]
securing the same intensity of permeate flow is necessary to increase the pressure. . 

Between the pressure membrane processes, however, there is no sharp boundary 

(www.czemp.cz, 2016). Principles of pressure membrane processes are shown in 

figure no. 6. 

Figure no. 6 - Principles of MF, UF, NF and RO: 

 

Source: www.czemp.cz 

 

 

 

 



30 

 

Table no. 3 – Translation of the scheme : 

 

czech english 

olejové emulze oil emulsions 

makromolekuly macromolecules 

viry viruses 

bílkoviny proteins 

jednomocné ionty monovalent ions 

odstranění pevných 

částic 
removing solids 

koloidní látky colloidal substances 

bakterie bacteria 

organické mol. 

sloučeniny 

organic mol. 

compounds 

vícemocné ionty multivalent ions 

 

Information about basic pressure membrane processes are provided in the Appendix 

no. 4. 

 

5.5  Silt Density Index (SDI) 

SDI is a very important tool to evaluate water quality and its capability for further 

use. To be able to determine whether the water is acceptable or not can be crucial 

especially in big facilities. There are several parameters influencing membrane 

fouling: pH, conductivity, specific salts, turbidity, SDI, particles, TOC, UV 

absorbance, redox, chlorine, residual coagulant, algae counts and chlorophyll 

(Mosset et al., 2007). Silt Density Index (SDI) is a parameter that represents fouling 

tendency of water toward membranes. It is depending on the amount of micro 

particles and also on other specific fouling compounds. This test consists in filtration 

a liquid through a 0.45 µm membrane at a constant pressure (30 psi). SDI is then 

calculated according to the following calculation: 

 

SDIT =
%P30
T

=
[1 −

ti
tf
] . 100

T
 



31 

 

, where: %𝑃30 = percent at 30 psi pressure, 𝑇 = total elapsed flow time (usually 15 

min), 𝑡𝑖 = initial time required to collect 500 mL of sample s, and 𝑡𝑓 = time required 

to collect a 500 mL of sample after test time 𝑇 (Mosset et al., 2007).  

Fouling potential is then described as SDI 15min<5. Disadvantage of this method is 

its sensitivity. The result can be influenced by operator´s techniques. According to 

Mosset et al. (2007), the main precautions should be followed during the SDI 

preparation:  

• Equipment flushing 

• Air purge (to avoid air going at the surface of the membrane) 

• Membrane wetting (for a 100 % grip of membrane to the holder) 

• Avoiding contact membrane/hands, especially outside of the joint’s place 

 

6. Methodology 

At the beginning of my work I was trying to collect all the available information and 

data. That is why I started writing with the description of the area. After 

understanding all the background of water management in TPCA, I went to France to 

see how they process rainwater. Additionally, I started to consult possible options 

with water treatment companies like Asio, s.r.o., BKG Úprava vody, s.r.o., 

WATERA CZECH, s.r.o., Dekonta, a.s., Milvit Water, s.r.o., Eurowater, s.r.o., 

Vodos, s.r.o. and G-servis Praha, s.r.o. I also made several business trips to many 

different cities like Valenciennes, Kouřim, Praha, Ústní nad Labem, Kolín and Kutná 

Hora. 

In order to be able to propose any solutions, it was necessary to analyze water from 

various sources – retention basin, sedimentation basin and wastewater from TPCA. 

We also performed SDI test on the waste water leaving facility. For the groundwater 

project it was essential to work with available historical data (Czech Geological 

Service database) and old hydrogeological surveys and reports.  

I gathered information from related articles and many professional websites. It is also 

important to mention that significant part of my work is based on personal 



32 

 

discussions and meetings, which have enriched my work significantly. Process of 

this work was continuously discussed with my supervisor Mrs. Ing. Synáčková, CSc.  

The outcomes of my work are proposals consisting of groundwater and rainwater 

projects. Moreover, economical balance is calculated in order to meet the condition 

of < 2.5 years payback time. I presented these projects according to the TPCA´s 

internal standards as an A3 reports. These reports are described in my thesis in detail 

and are provided with explanation and description of all related data. 

 

7. Description of the area 

7.1  Waste water 

The discharged waste water from TPCA per year 2014 represented 144 817 m
3
 of 

process water. All the discharged process water from many different sources of 

pollution comes to facility. Here, the incoming water is accumulated in reservoirs 

called operational tanks. If the expected inflow of water quality is poor, or it is 

weekend water, then the water is accumulated in so-called batch tanks. If a very dirty 

water that greatly exceeds the internal limits is coming to facility, then this water is 

stored in the manipulate water tank. Thus, highly polluted water is then treated by 

small portions in order to reduce limits to the desired threshold. The incoming waste 

water is divided into three groups: fluoride water (F), metal water (M) and oily water 

(O). Water M + O is not separated and is treated as a whole.  

From operational tanks water is entering into the process, where chemicals are 

added: AniP, Ca(OH)2, H2SO4, Fe2 (SO4)3, PAC and NaOH. Subsequently, water 

enters into sedimentation tanks where sludge is separated. This sludge then passes 

through the filter press where excess water is separated from solids. From the 

sedimentation tanks the purified water is overflowing into a mixing tank where F and 

M + O water is mixed and the resulting parametres are checked. If the limits are not 

met, it is possible to pump this water back and repeat the cleansing process. In case 

that the limits are met, water is collected in the very last discharging tank before 

leaving treatment plant and then is discharged from TPCA to a biological WWT. 



33 

 

As the greatest polluter of water can be considered paint shop, especially after 

cleaning the color tank walls. In the presence of large amount of highly polluted 

water the paint shop submits this information in advance to the facility in order to 

prepare for this water. Such heavily polluted water needs to be retained and gradually 

handled by smaller batches.  Then, during the discharging is not violated any of the 

monitored parameters. Workers in facility are doing water abstraction and analyzes 

of wastewater two times per shift. 

Sanitary water passes through the fat and oil separators and along with pre-treated 

process water goes separately to biological waste water treatment plant (biological 

WWT), where water is mixed and subsequently cleaned. Treated waste water from 

biological WWT flows into the retention tank, where is mixed with rain water. 

Furthermore, this water is drained by Sendražická stream and continues to the river 

Elbe. 

 

7.2  Process of demiwater production 

Raw water flows into the water storage tank with the volume of 436 m
3
. Operating 

water level of this tank is defaultly set between 255 to 366 m
3
. The system works in 

the way that if water level falls below the lower limit, raw water begins to fill up 

again to the upper operating level. Next to this storage tank stands the same identical 

tank, which collects produced demineralized water from RO. The paint shop is 

directly connected to this tank with demineralized water and water is pumped 

according to their needs. If the level in the tank with demineralised water falls below 

255 m
3
, RO turns on and sucks up water from the raw water tank in order to start the 

process of production of demineralized water. Water consumption is therefore 

batching, when 2 RO units are simultaneously working and each takes 45-50 m
3
 / h 

of water. This is how RO is operating two or three times per shift. Although there are 

four unites available, only two of them are in use and the other two have a backup 

function. The RO was dimensioned for water quality stated in the Table no. 4. 

 

 



34 

 

Table no. 4 – Parametres of supplied raw water: 

 

    units: 

Ca hardness 100 mg/l 

Mg hardness 10 mg/l 

Total hardness 303 mg/l 

pH 7.7   

Conductivity 687 µS/cm2 

Source: Internal data of TPCA 

 

RO performance was designed to be possible to produce 111 m
3
/h of demineralized 

water (2610 m
3
/day) and the processing time was 24 h/day. Furthermore, the 

effectiveness of the RO should be at least 75%, which now after more than ten years 

is not true anymore (average effectiveness for 2014 was 68%). 

In order to maintain the greatest lifetime of the RO membranes and filters, it is 

necessary to treat the inlet water and follow the requirements for water quality: 

Table no. 5 – Quality requirements of inlet water for RO: 

 

    units: 

Ca hardness 60 mg/l 

Total hardness 100 mg/l 

pH 6-8.8 mg/l 

Conductivity 100 µS/cm2 

M-Alkalinity 60 mg/l 

Insoluble 
compounds 200 mg/l 

Cl 10 mg/l 

SO4 30 mg/l 

SO2 30 mg/l 

Fe 0.3 mg/l 

Mn 0.3 mg/l 

Turbidity 2 NTU 

     Source: internal data of TPCA 

These values are crucial for design of any water treatment technology prior to RO. 



35 

 

Before raw water enters to RO, water must be treated to ensure the best possible life 

time of the filters and membranes. That is ensured by the use of antiscalant, pH 

adjustment with sulfuric acid (H2SO4) and dechlorination with sodium sulfite 

(Na2SO3). Water goes through two sand pressure filters with the volume of 12 m
3
, 

which are connected in parallel. The last step of this treating process is water 

filtration before entering the RO. Two cartridge filtres are connected in series with 

porosity of 20 microns and 5 microns. Although the conductivity requirement of 

demineralized water is up to 100 μS/cm
2
, average value is usually around 33.6 

μS/cm
2
. The second RO unit is located on Paint shop, which (connected in series) is 

capable to produce demiwater with values up to 10 μS/cm
2
. In the event of increased 

values of observed parametres in produced demineralized water, facility must 

immediately inform the Paint shop. 

 

7.3  Toyota Motor Manufacturing France (TMMF) 

In June 2015 I took the opportunity to go on a business trip to French Toyota in 

Valenciennes. Within Production Working Group event representatives from TMMF 

presented water management process of their factory. Rainwater is collected in two 

ponds with volume of 6209 m
3
 and 10 thousand m

3
, where rainwater is drained by 

gravity force from a huge parking area of 280 000 m
2
. The annual average 

precipitation is supposedly 723 mm. In general, we can say that the conditions for 

collecting rainwater in France are better, because of the larger collecting surface and 

higher annual precipitation. The tank labeled TK 13 is a mix of treated wastewater 

(with an average pH of 8), along with rain water (pH 8.5) at a ratio of 4 : 6. This ratio 

changes automatically in dependance of the quality of wastewater. Furthermore, in 

this tank is added a biocide (chlorine) and sulfuric acid to adjust the pH to the 

optimum values of 6 to 7. In TK 16 tank, as a flocculant is added aluminum sulphate 

Al2(SO4)3. In order to ensure a good lifetime of the membranes, sodium bisulfite 

(NaHSO3) is added to remove residual chlorine. On the whole, this water can be 

filtered through a sand filter and finally through a cartridge filter of 10 micron. The 

last step before the actual use for RO is a step called "remove T.H.TAC", which I 

unfortunately have not been able to understand to. 



36 

 

Before this business trip, I consulted the possibility of using rainwater as an 

alternative source of water for the RO with Eurowater Company. I was told that 

unless the input water quality is guaranteed, it is not possible to guarantee the quality 

of the output diluate and a good life time of membranes or filters. Simplicity of the 

principle in French Toyota where they use both waste and rain water astonished me, 

because according to Eurowater Company nothing like that should be even possible. 

According to local employees, they did not have any problems with either filters or 

membranes. They have already been using water from these sources for more than 

three years. We can say that although some circumstances may be different than in 

TPCA, in principle the volumes and parametres of water are similar. 

 

7.4  Ground water 

There are six monitoring wells in TPCA to monitor the quality of groundwater. 

Every five years is necessary to carry out water abstraction, but according to internal 

rules of Toyota, monitorings are done every year. The depth of the monitoring wells 

is in the range of 5 to 7 meters. Indicators to be checked are C10 - C40, benzene, 

toluene, xylene, COD-Cr, BOD5, TOC, pH, phosphate, nitrite, nickel, zinc, tin, lead 

and arsenic. 

Figure no. 7 – Existing monitoring wells in the area of TPCA (PJ-1 to PJ-6) : 

 

 

 

 

 

   

   

  

Source: Internal data of TPCA 



37 

 

From the groundwater usage point of view the monitoring wells do not have any 

predictive value, because they are too shallow and do not reach our considered layer. 

In 2008, TPCA ordered a hydrogeological report, carried out by Mr. Miloš 

Mikolanda, RNDr. from the company GEOLOGICKÁ SLUŽBA s.r.o. 

 

7.5  Geological conditions 

TPCA factory is located northwest of the village Ovčáry and directly over Kolín city. 

This flat territory was created during the Cretaceous Period and only a few ridges 

occur here, such as Na Kuklách or Horka. The average altitude in this area is 202 

meters above sea level. Geological structure is made of a horizontally mounted stack 

of Czech Cretaceous basin, which is covered by Quaternary terraced sediments . The 

area's geological evolution belongs to the Kolín region, which is in the north closer 

to Elbe region. Thickness of the terrace sediments is reaching up to 2 meters in the 

western region and further to the north is decreasing to 0.1 to 0.3 meters. Sediments 

are composed of light brown to brown-grey sands of medium to coarse grain. 

Furthermore, they are made of gravel, or fine ingredients. Terrace sediments may 

also be covered with eolian deposits such as loess and sands. Pre-Quaternary base is 

made up of rocks from Mid-Turonian Age. In particular, there are deposited gray 

marls and brown-gray silty marls, locally with calcareous additives (Jizerské 

souvrství). In the zone of 3 to 7 meters below the surface the marls are strongly 

fractured with fissures. The intensity of fracturing decreases with the depth below the 

surface. Toward the surface the marls are then transferred into reddish-brown colour, 

with thickness of 1-2 meters. Turonian marls or mudstones were encountered with 

the archival borehole HJ-100 to the depth of 104 meters below the surface. In their 

baserock was discovered basal Cretaceous level - 28 meters thick Cenomanian 

horizon. The complex consists of Cenomanian strata and mostly fine grained, 

calcareous sandstones and sandy-silty claystone. Crystalline core in his basement is a 

complex made of Proterozoic gneisses, amphibolites and serpentinites. Towards the 

north of the TPCA complex (Na Kuklách, Horka) this area is undergone with major 

tectonic structure, system of “Železnohorský zlom”. Along this structure has been 



38 

 

apparent a movement of rock blocks with a height difference of tens of meters 

(Mikolanda, 2008). 

 

7.6  Hydrogeological conditions 

On this site a total of three groundwater collectors can be recognised, its existence 

was proven by drilling surveys. 

The collector of Quaternary sandy sediments:  

It occurs in only one part of the area and from the Cretaceous collector is separated 

by insulating marls and eluvially distributed marls. It is bound to sandy sediments 

terraced and eolian origin. The groundwater in the interstitial collector is with free 